Grizzly G0709 Owner's Manual: Change Gears

14" x 40" gunsmithing lathe.
Hide thumbs
208
207
206
205
219
205
REF
PART #
DESCRIPTION
201
PN31M
HEX NUT M12-1.5
202
PW06M
FLAT WASHER 12MM
203
P07090203
CHANGE GEAR 33T
204
PK14M
KEY 5 X 5 X 18
205
PLUBE001M
TAP-IN BALL OILER 6MM
206
P07090206
SPINDLE
207
P07090207
HEX NUT M20 X 1.5
208
P07090208
THRUST WASHER
209
P07090209
CHANGE GEAR 33T
210
P07090210
CHANGE GEAR 72T
211
P07090211
BUSHING
212
P07090212
REDUCER BUSHING
213
PK34M
KEY 5 X 5 X 20
214
P07090214
BUSHING
216
P07090216
CHANGE GEAR PIVOT BRACKET
217
P07090217
T-NUT
-86-

change Gears

204
203
202
214
213
201
212
211
210
209
222
224
221
220
231
230
229
217
216
223
217
227
223
227
225
232
REF
PART #
219
P07090219
220
P07090220
221
P07090221
222
P07090222
223
P07090223
224
PN31M
225
P07090225
227
PW04M
228
PN02M
229
PCAP01M
230
PW03M
231
P07090231
232
P07090232
233
PCAP13M
234
PK34M
228
234
233
DESCRIPTION
SPINDLE
BUSHING
GEAR 61T
BUSHING
SUPPORT WASHER
HEX NUT M12-1.5
CLAMP SHAFT
FLAT WASHER 10MM
HEX NUT M10-1.5
CAP SCREW M6-1 X 16
FLAT WASHER 6MM
CHANGE GEAR 66T
CHANGE GEAR 42T
CAP SCREW M8-1.25 X 30
KEY 5 X 5 X 20
Model G0709 (Mfg. Since 5/11)

Advertising

   Also See for Grizzly G0709

   Related Manuals for Grizzly G0709

Comments to this Manuals

Symbols: 0
Latest comments: